LITHIUM CELLS OR BATTERIES TEST SUMMARY
IN ACCORDANCE WITH SUB-SECTION 38.3
OF MANUAL OF TEST AND CRITERIA

BATTREY TRANSPORTATION INFORMATION

Name of cell, battery or product manufacturer, as

applicable:
Item Number : CR2050W-TAB
Item Name : CR2050W-TAB

Item Description : Lithium Metal Battery Cell

Cell, battery or product manufacturer’s contact
information to include address, phone number, email
address and website for more information:

Tohoku Murata Manufacturing Co., Ltd.

1-1 Shimosugishita, Takakura, Hiwada—machi,
Koriyama—shi, Fukushima, 963-0531 Japan

Phone: +81-24-955-7834

e—mail: tmm-unr—smry@murata.com

Website: https://www.murata.com/en—global/group/tohokumurata

Name of the test laboratory to include address,
phone number, email address and website for more
information:

Tohoku Murata Manufacturing Co., Ltd.

1-1 Shimosugishita, Takakura, Hiwada—machi,
Koriyama—shi, Fukushima, 963-0531 Japan
Phone: +81-24-955-7834

e-mail: tmm—unr—smry@murata.com

Description of cell or battery to include at a
minimum: Lithium ion or Lithium metal cell or
battery; Mass; Watt—hour rating, or lithium content;
Physical description of the cell/battery; and Model

Cell/battery Type Lithium Metal
Cell or Battery : Cell

LC or W/h rating :0.097g

Cell or Battery Weight 1 4.4g

Physical description
:Lithium Metal Battery Cell(Coin shaped)

A unique test report Date of the test report:
identification number:

UN38.3-CR2050W-TAB 7-Aug—22

Website: https://www.murata.com/en—global/group/tohokumurata

List of tests conducted and results (i.e., pass/fail):

Test T.1: Altitude Simulation : Pass
Test T.2: Thermal Test : Pass
Test T.3: Vibration . Pass
Test T.4: Shock . Pass
Test T.5: External short circuit: Pass
Test T.6: Impact : Pass
Test T.7: Overcharge : Not applicable
Test T.8: Forced discharge . Pass

Testing additional comments:

Reference to assembled battery testing
requirements, if applicable (i.e., 38.3.3;(f) and
38.3.3;(g):

Not Applicable

Reference to the revised edition of the Manual of
Test and Criteria used and to amendments thereto,
if any:

Revision 6 Amendment 1

PRODUCT CLASSIFICATION FOR TRANSPORT (According to UN — DGP)

UN Classification:

UN3090 Lithium

Proper Shipping Name:

Metal Battery Cell

Signature with name and title of
signatory as an indication of the validity
of information provided:

Hideaki Takahashi

Quality Assurance Department
-y o

Db g tr

Date document was generated:
1-Aug-22

This document remains valid as long as no changes,
modification, or additions are made to the model(s) described
in this document, after being transported from a Tohoku
Murata Manufacturing.

The model(s) has (have) been classified according to the
applicable transport regulations and the UN Manual of Tests
and Criteria as of the date of the certification, The model(s)
must be packed, labeled, and documented according to
country and other international regulations for transportation.
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muRata

INMOVATOR IN ELECTROMICS

Tohoku Murata Manufacturing Co., Ltd.
1-1 Shimosugishita, Takakura, Hiwada-machi,
Koriyama-shi, Fukushima 963-0531 JAPAN

Phone: +81 24 955 7834 / Fax: +81 24 958 5827

1 of 3 Page

DI AEMEREEE/Lithium cell or battery Certification

No: UN38.3-CR2050W-TAB
Date: Aug 7,2022

1. mEEM Cell (m>>J)Lt2)L/Single cell 0= >2)Lt2)L/\wF1J— /Single cell battery)
O#AEEth /Battery(Pack) (1z)L##hk.” Composition of cell : )

2 . ##8% Model Name : CR2050W Cell Type : CR2050W (muRata) (Made in Japan)
Murata Model Name : CR2050W-TAB

3. & %&./Customer : Murata Manufacturing Co.,Ltd.

4 . [EEEIET X MER /Test results of the UN Recommendations on the Transport of Dangerous Goods

EEENSET A MROHIER%E (38.3UFILAEIM) F A NMER/ "
= - &%/ Remarks
NO X FEHTest item Test results
T1 [BE> =1L —3 3> (Altitude simulation) OK
T2 |'2EER (Thermal test) OK
T3 |#&E) (Vibration) OK
T4 | (Shock) oK
T5 |9MEBFEEE (External short circuit) OK
T6 |EIE (Crush) OK
T7 |3@FeE (Overcharge) — —REMIXTERIL/ Primary battery is not applied.
T8 |#HIALEE (Forced discharge) OK

SEREMER . Tested Date(T1~T5, T8) : 2012/06/18~2012/07/09
(T6) : 2013/10/29
R B EHEREHER  Tested Date for Package : 2016/01/07~2016/01/13

5 . FT4& /Rated

IHH Item #R4%4E / Specification &% /Remarks
INVREEE / Nominal voltage 3.0V
N2/ Nominal capacity 345mAh
¥UF O LASHB=/Aggregated lithium content 0.097g

LT MER(IEEENESRER (UN Manual of Tests and Criteria 6th revised edition Amendment 1, Part I, subsection 38.3)(CfEL)
HREUERTHD S E&AMAVNEUET,

We, Tohoku Murata Manufacturing Co., Ltd., hereby certify that above results are confirmed in accordance with the
Manual of Tests and Criteria of the UN Recommendations on the Transport of Dangerous Goods, 6th revised edition

Amendment 1, Part I, subsection 38.3.

DA sotbr—

Hideaki Takahashi
Quality Assurance Department
Tohoku Murata Manufacturing Co., Ltd.




muRata

INNOVATOR IN ELECTROMICS

No.: UN38.3-CR2050W-TAB
EEAAERR EX 1 DATE:  Aug 7,2022
Test Result of UN Recommendations Part 1 PAGE: 2 of 13 Page
4 / Murata Model Nam CR2050W( Made in Japan)
SRERIZAT / Test Company|#f X =4t HALF AR ERRT / Tohoku Murata Manufacturing Co., Ltd.
{£7T / Address T963-0531 25 RAUTAMBNSETHZT1-1 BEE/ Tel. 9-562-3586

ERER= / Test Room

REMHRE / HHHRE

SREREARS / Test Dates

T1-T5.7T8:2012/06/18~7/18
T6:2013.10.29

HI EHHE / Criterion

UN Manual of Tests and Criteria 5th revised edition Amendment 1, Part I, sub-

section 38.3

EXEX & 5 / Test Name

TLLEEY S a1 L—Y 3 URER Altitude Simulation

z=| HUFLkEE sHERHT / Before HERTR / After /%i’ii’i)i oovinz B
No. Conditions mass (g) oCV (V) mass (g) oCV (V) <0206 51> 9091 / Occurrence
1 4,134 3.154 4,135 3.155 -0.01 100.0 N
2 4,140 3.132 4.140 3.133 0.00 100.0 N
3 4.134 3.149 4.134 3.150 0.00 100.0 N
4 4,139 3.132 4,139 3.132 0.00 100.0 N
5 RIRE / 4.121 3.151 4.122 3.153 0.00 100.1 N
6 Undischarged 4,149 3.132 4.149 3.133 0.00 100.0 N
7 4,134 3.157 4,134 3.159 0.00 100.1 N
8 4.153 3.133 4.153 3.135 0.00 100.1 N
9 4.129 3.129 4.129 3.130 0.00 100.0 N
10 4.152 3128 | 4.152 3.130 -0.01 100.0 N
11 4.153 4.153 -0.01 N
12 4.136 4.136 0.00 N
13 4.149 4.149 000 | __— N
14 4.120 4.119 0.00 N
15 EEWE/ 4.120 4.120 0.00 N
16| Fully discharged 4.132 4.132 000 | _— N
17 4.137 4.137 0.00 N
18 4.130 4.130 0.01 N
19 4.126 4.126 000 | __——1 N
20 4.128 4.128 0.00 N
HERZ 5 / Test Name T2::BESEX Thermal
z=| HoFLpkee SXERH( / Before RERTR / After /%i’iﬁ’foi ocvanE B
No. Conditions mass (g) OCV (V) mass (g) OCV (V) <0.2%L1F> 90%BIE / Occurrence
1 4.135 3.155 4.135 3.209 0.00 101.7 N
2 4.140 3.133 4.140 3.201 -0.01 102.2 N
3 4.134 3.150 4.134 3.206 0.00 101.8 N
4 4.139 3.132 4.139 3.201 0.00 102.2 N
5 RIRE / 4,122 3.153 4,121 3.207 0.00 101.7 N
6 Undischarged 4,149 3.133 4,149 3.199 0.00 102.1 N
7 4.134 3.159 4.134 3.210 0.00 101.6 N
8 4,153 3.135 4,153 3.201 0.00 102.1 N
9 4.129 3.130 4.129 3.200 0.00 102.2 N
10 4.152 3130 | 4.151 3.199 0.01 102.2 N
11 4.153 4,154 -0.02 N
12 4,136 4.136 0.00 N
13 4.149 4.149 -0.01 N
14 4.119 4,120 -0.01 N
15 EEME/ 4.120 4.120 -0.01 N
16 Fully discharged 4,132 4,133 -0.01 N
17 4.137 4.138 001 | __— N
18 4.130 4.130 0.00 N
19 4.126 4.126 -0.01 N
20 4128 | _ 4128 | _ -001 | N
BEERMAE / Mass Loss (%) |0 BthEE <19: 0.5%LUT wig= EthEE < 750:02%LUTF o759<TBHEE 0.1%LUTF

[38% / Occurrence]

BB R <Rupture>

leakage>

M F <Fire>

2. D <Disassembly>

FEB). V <Venting>
Rk L <Leakage> ZE&#7L:N <No rupture, No fire, No disassembly, No venting, No




mulata

INNOVATOR IN ELECTROMICS

No.: UN38.3-CR2050W-TAB

FELEELERBR AR 2 DATE: Aug 7, 2022
Test Result of UN Recommendations Part 2 PAGE: 3 of 13
SRERL B / Test Name T3:IRENELER Vibration
£= B LR BE s E&Ri] / Before SRERTR / After /%%sljffofs / S%*“ifiv B
No. Conditions mass (g) OCV (V) mass (g) OCV (V) <0206 11T > 909%L1E / Occurrence
T 4.135 3.209 4.135 3.212 0.00 100.1 N
2 4.140 3.201 4.140 3.203 0.00 100.1 N
3 4.134 3.206 4.134 3.208 0.00 100.1 N
4 4.139 3.201 4.139 3.204 0.00 100.1 N
5 RINE / 4.121 3.207 4.121 3.211 0.00 100.1 N
6 Undischarged 4.149 3.199 4.149 3.201 0.00 100.1 N
7 4.134 3.210 4.134 3.214 0.00 100.1 N
8 4.153 3.201 4.153 3.205 0.00 100.1 N
9 4.129 3.200 4.130 3.202 0.00 100.1 N
10 4.151 3.199 4.151 3.202 0.00 100.1 N
11 4.154 4.154 0.00 N
12 4.136 4.136 0.00 N
13 4.149 4.149 000 | _— N
14 4.120 4.120 000 | _— | N
15 TEWE/ 4.120 4.120 0.00 N
16| Fully discharged 4.133 4.133 000 | _— | N
17 4.138 4.138 0.00 N
18 4.130 4.130 0.00 N
19 4.126 4.126 000 | _— N
20 4128 | _ 4.128 _ 0.00 _ N
SHERA T / Test Name T4 EEEHER Shock
z=| HoTFLkeE s E& AT / Before SHER TR / After /%i’gfoi | QOVRRE BHE
No. Conditions mass (g) OCV (V) mass (g) OCV (V) <0.2%LLF> 90% L1k / Occurrence
T 4.135 3.212 4.135 3.212 0.00 100.0 N
2 4.140 3.203 4.140 3.203 0.00 100.0 N
3 4.134 3.208 4.134 3.208 0.00 100.0 N
4 4.139 3.204 4.139 3.205 0.00 100.0 N
5 RINE | 4.121 3.211 4.121 3.212 0.00 100.0 N
6 Undischarged 4.149 3.201 4.149 3.202 0.00 100.0 N
7 4.134 3.214 4.134 3.214 0.00 100.0 N
8 4.153 3.205 4.153 3.205 0.00 100.0 N
9 4.130 3.202 4.130 3.202 0.00 100.0 N
10 4.151 3.202 4.151 3.202 0.01 100.0 N
11 4.154 4.154 0.00 N
12 4.136 4.136 0.00 N
13 4.149 4.149 000 | _— | N
14 4.120 4.120 000 | __— N
15 TEWE/ 4.120 4.121 0.00 N
16| Fully discharged 4.133 4.133 000 | _— | N
17 4.138 4.138 0.00 N
18 4.130 4.130 0.00 N
19 4.126 4.126 000 | _— | N
20 4128 | _ 4.128 _ 001 | _ N
BE2HAEE | Mass Loss (%) [0 EWEE <19:0.5%UT mi1g= BtHEE < 750: 02%LLFT o075g< EtEE : 0.1%LUT
BT R <Rupture> FMX:F <Fire> ®E3: D <Disassembly> F{EE): V <Venting>
[I8% / Occurrence) J®i%: L <Leakage> ZE®7L:N <No rupture, No fire, No disassembly, No venting, No
leakage>




mulata

INNOVATOR IN ELECTROMICS

No.: UN38.3-CR2050W-TAB
EEEERER AR 3 DATE: Aug 7,2022
Test Result of UN Recommendations Part3 PAGE: 4 of 13 Page
HERB R/ Test Name T5: 4 ER 5 #& S BR External Short Circuit
2| HUTILIKE RARERE -
No. Conditions / Max. Surface Temperature 170°C= B/ Occurrence
1 57°C N
2 61°C N
3 60°C N
4 63°C N
5 RRE / 57°C N
6 Undischarged 57°C N
7 58°C N
8 60°C N
9 62°C N
(10 58°C N
11 56°C N
12 56°C N
13 56°C N
14 56°C N
15 SEEME / 56°C N
16| Fully discharged 56°C N
17 56°C N
18 56°C N
19 56°C N
20 56°C N
BEET:R <Rupture> K :F <Fire> HEZ:D <Disassembly>
HR  Occurrence EEHL:N <No rupture, No fire, No disassembly>
HERBF / Test Name T6: [EEHER Crash
g2| HYUTILIKEE RAREEE -
No. Conditions / Max. Surface Temperature 170°C= RERER/ Occurrence
1 170°CLUF N
2 170°CLLF N
3 Unjiisﬁfhfré]ed 170 CLLT N
4 170°CLLF N
5 170°CLLF N
6 170°CLL |~ N
7 = - 170°CLLF N
EEWE /
8 e 170°CELTR N
9 Fully discharged 170°CLLF N
10 170°CLLF N
HERA TR T7: @It E Overcharge
*xt %4} / Not Applicable
EKEX & #5 / Test Name T8: &% &E Forced Discharge
&8 YUIILKE .
NG, Conditions IR & SR/ Occurrence
1 N
2 N
3 N
4 N
5 TELWE/ N
6 Fully discharged N
7 N
8 N
9 N
(10 N
[FR& / Occurrence] |FK:F <Fire> #§%: D <Disassembly> E#E7:L:N <No fire, No disassembly>




AIR

MIIRﬂ_tﬂ N - No. : UN38.3-CR2050W-TAB
EiE#h SR WasR

DATE : Aug 7,2022
INNOVATOR IN ELECTRONICS
Test Result of UN Recommendations for Package PAGE : 5 of 13 Page
SR P/ o BT i
B att AR BEVEFT/Tohoku Murata Manufacturing Co., Ltd.
Test Company
i/ T963-0531 fRSR EETA2T1-1 Eo
fEFR T . ?m%&ﬁﬂMﬁE#DEﬁ@Tm?T* —F . . BaE/ +81-24-958-3811
Address 1-1, Shimosugishita, Takakura, Hiwada-machi, Koriyama Fukushima 963-0531 Japan Tel
ER=E RS FLERH ERES
LR/ AU NERREREE SRR 2016/01/07~2016/01/13 HERES AB—1601— 002
Test Room Industrial Design OCTO Test Dates _ /Test No
EF)L4l HHBADE
CR2050W-MP3 . 160 pcs
Model Name /Quantity
LI CR2050W 1R/ Bl R EhE/ Japan
Cell Type Configuration Single Cell Package Location P
P
DEERI &R I /Packing Group Number 11
Packing Group
Tk - B= Fil/Length (L) S /Wide (W) = =/Height (H) BE /Gross Weight (kg)
\?\;m.ens'ons and Gross 363 mm 187 mm 150 mm 1.88 kg
eight
Ry s
7& FilB®R/Drop Test
AR R/ DT-1008
Test equipment
=pEAAZ W= L
SEREA AL 1. 2m SHERFEER  /Occurrence
Test condition /Drop height
1EIHDE TR [REZKF(C/ Z UL VI873 U/No Leakage, No damage liable to affect
ETEZGE) | The first drop test Flat on the bottom safety during transportation
Five (one for each drop)|2EIE D& T Bk REZKFEIC ] Z UL ViI872 U/No Leakage, No damage liable to affect
The second drop test Flat on the top safety during transportation
ond EBEDE T AR RAEZKEC/ Z UL V873 U/No Leakage, No damage liable to affect
4th |The third drop test Flat on the long side safety during transportation
" ABIB & TR RRIEmZEKFEC Z UL V#8753 U/No Leakage, No damage liable to affect
The fourth drop test Flat on the short side safety during transportation
1 ard SEIE D% T bk d—3— (&) x/ Z UL VBEIB73 U/No Leakage, No damage liable to affect
> ' The fifth drop test On a corner safety during transportation
5th N = . . . . .
1st KBBRNROHIEE R (TS5 E%Z %R /Use the direction of carton which may have the most serious damage.
HEBBRURDBE. NEBBRORTIMIDE CEEPOELEEN T X
HIERRE SIRNHRDIHENHE U TIFR SR, /On the outmost layer of the exterior HITE/ ﬁ’*ﬁ/OK
Criterion container or bag, there shall be no damage which shall badly affect safety Judgment
during transportation.
BHEREER/Stacking Test
EHERSZ.
ALBREAT No SHERHEER /Occurrence
Test condition
3MDIETEEREE L/ 208 1 TR - WA - EHRU/
273
Equivalent package number stacked up 3m No leakage, No distortion, No deterioration
HERTEIEEE 57kg ) TR - AR - EHRU/
Examination load calculation value No leakage, No distortion, No deterioration
SpEAE . 5::: . g « 4
sHERTAIEE B/ Weight Load 65 kg 3 R - B8 - EA3 U/
No leakage, No distortion, No deterioration
SR (FRRN DD TFRSR, SR EXOTEEEIBIRD LD
HIFEEAEE/ %t XFZOBEZERUZD. XIFHEENOBERZARE(CTDLDR HITE/ @ﬂﬁ/OK
Criterion EHNELCTIFRSRRU. No leakage, no deterioration which may affect Judgment
badly safety transportation, no distortion which may cause unstable stacking.
Ra¥IE
(=Li}
=18/OK
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mulRata

No. : UN38.3-CR2050w-TAB

EiEghSaiR HasR

DATE : Aug 7,2022
INNOVATOR IM ELECTRONICS
Test Result of UN Recommendations for Package PAG'_E 6 of 13 Page
BTN/ N 0 44T :
Bt EALAHE/EFT/Tohoku Murata Manufacturing Co., Ltd.
Test Company
PR/ T963-0531 fEBR BET 2 T11 E5
fEFR T ‘ *E:%L‘T—EBLUFEE*DBEH?]I_JIE-F*/—F‘ ‘ - Eaa/ +81-24-958-3811
Address 1-1, Shimosugishita, Takakura, Hiwada-machi, Koriyama Fukushima 963-0531 Japan Tel
H ‘n\' = E” E H ‘n" /H H ‘u =
VBRZE/ AT MW/ SBRHARS/ 2016/02/05~2016/02/06 | HEES AB — 1602 — 003
Test Room Industrial Design OCTO Test Dates /Test No
5] ES
{4782/ Model Name | CR2050W-T 3T 4 A D% 250 pcs
/Quantity
AT 1R/ Etz)l/ 1R RS/
Japan
Cell Model Name CR2050W Configuration Single Cell Package Location P
AE S
SESRY R I /Packing Group Number II
Packing Group
Tk - B2/ £/Length (L) B0 /IWide (W) =&/Height (H) & /Gross Weight (kg)
L mensions and Gross 381 mm 196  mm 155 mm 19 kg
eight
Ry £
& FEE®R/Drop Test
sﬂ%ﬁﬁxﬁ( DT-1008
Test equipment
EHERAL ER=
SBREAF &R 1. 2m SHERFEER  /Occurrence
Test condition /Drop height
1EIBOE TR [KHEZKFE(C/ Z UL VI8 U/No Leakage, No damage liable to
ETEB(E) / The first drop test flat on the bottom affect safety during transportation
Five (one for each drop) |2EIEMD&ETHER KEZEIKFEC / Z UL VI#873 U/No Leakage, No damage liable to
The second drop test flat on the top affect safety during transportation
ond EBEDE TR RAEZKEC/ Z UL V#8753 U/No Leakage, No damage liable to
n
The third drop test flat on the long side affect safety during transportation
AEB & T ER FRRIEZEKFEC/ Z UL VI#873 U/No Leakage, No damage liable to
The fourth drop test flat on the short side affect safety during transportation
SEIEDE TR d—7— (&) X/ Z UL \i#873 U/No Leakage, No damage liable to
The fifth drop test on a corner affect safety during transportation
X BN RBIEEZ TS5 %Z#EIR/Use the direction of carton which may have the most serious damage.
NEBBRUORDGES. NEBFBROREIMUIDE (CEXPORZEZENT LD
HIERLE TRVDVRDAGIEN A U TIEIR 5720, /On the outmost layer of the exterior HIE/ ﬁ'*ﬁ/OK
Criterion container or bag, there shall be no damage which shall badly affect safety during Judgment
transportation.
BHERHER/Stacking Test
EHENSZ.
RUERERAF No SHBRHEER /Occurrence
Test condition
3MOIETEEREE LY 208 1 R - B8 - A7 UINo leakage, No distortion, No
Equivalent package number stacked up 3m deterioration
HERTEIEREE L/ 57kg ) R - W48 - A7 UINo leakage, No distortion, No
Examination load calculation value deterioration
SHEATIE{E/Weight Load 60 kg 3 P) E)ﬁﬂ - T=#H13 UINo leakage, No distortion, No
deterioration
AR ERRND D TSRV, SRS EXOTZR2ERIBIRD LD2E
HIEEEE/ b, XEZOREZRBEIZD., XISEEYOBERERNZEICT DKIDREH HITE/ é*G/OK
Criterion HEU TIFRSIR0. No leakage, no deterioration which may affect badly Judgment
safety transportation, no distortion which may cause unstable stacking.
REHE
atg
=18/0OK
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INMOVATOR IN ELECTRONICS

Test Result of UN Recommendations for Package

DATE :

PAGE : 7 of

No :UN38.3-CR2050W-TAB

Aug 7,2022

SRS B Stt RALATHE/EFT / Tohoku Murata Manufacturing Co., Ltd.
Test Company
PR/ T963-0531 B8 BETHT1-1 EEh
fEFR. T . ?EEEEBU.IFEEI%DEEB?LEP"F* "F . . Bah/ +81-24-958-3811
Address 1-1, Shimosugishita, Takakura, Hiwada-machi, Koriyama Fukushima 963-0531 Japan Tel
HERE/ S ==/ SHERHAR/ slERE
AR A '\_E%m _Hﬂﬁ AR 2012.02.14~2012.02.15 - AB-1202-001
Test Room Industrial Design OCTO Test Dates =/Test
EFILA HEBADE
CR2050W-TO3/ TO4 . 250 pcs
Model Name /Quantity
LI T 1BRR/ Bl R eSS
CR2050W o . - . Japan
Cell Type Configuration Single Cell Package Location
AE s
SRS/ R 1 /Packing Group Number I
Packing Group
TE B2/ £/Length (L) 54 /wide (W) = </Height (H) E = /Gross Weight (kg)
\?V'm_ens'ons and Gross 207 mm 207 mm 120 mm 1.7 kg
eight
k2 £
& F5BR/Drop Test
Py
uitn%ﬁui{ﬁ-/ DT-100B
Test equipment
=pEas R
AEREAT/ BFES 1. 2m SERFEER  /Occurrence
Test condition /Drop height
1EIHOE T iR [EHEZKFE(C/ Z UL V#8732 U/No Leakage, No damage liable to affect
ETEZGEM) / The first drop test Flat on the bottom safety during transportation
Five (one for each drop) |2EIEMDE T HER KEZEKFIC ] Z UL V#8732 U/No Leakage, No damage liable to affect
The second drop test flat on the top safety during transportation
2nd LB mE TR RRAIEZEKEC & UL ViE3872 U/No Leakage, No damage liable to affect
4th 1 7he third drop test flat on the long side safety during transportation
H AEIEDFE T ER sflEZKF(C/ Z UL VBB U/No Leakage, No damage liable to affect
) The fourth drop test flat on the short side safety during transportation
S 3rd SEIEDE T ek d—7— (&) x/ Z UL VIEIB72 U/No Leakage, No damage liable to affect
sth The fifth drop test on a corner safety during transportation
1st
XBEW|NREWIEZ 2T D5 E%ZEIR/Use the direction of carton which may have the most serious damage.
NEBBRORDES. NEFBORTIMUIDE [CEXFORZEZEN
HERE I RKORVNDRBDIEENE U TIFIR SR, /On the outmost layer of the HIE/ é*G/OK
Criterion exterior container or bag, there shall be no damage which shall badly Judgment
affect safety during transportation.
BHERHEER/Stacking Test
S ERSZ.
"it'%ﬁ*#/_ _ No SRERTESE /Occurrence
Test condition
3MOBERSE L/ 258 1 R - A - EHRU/
Equivalent package number stacked up 3m No leakage, No distortion, No deterioration
R EESE T a8kg ) R - A - BEHRU/
Examination load calculation value No leakage, No distortion, No deterioration
A . R - I8 - EAHR
S ERTRIE B/ Weight Load 75 kg 3 e - IS - AU/
No leakage, No distortion, No deterioration
SR EREN D> TFRSRRV, HMHRAEE WXOZEEZERDS K
N ‘7—\/\ . = )‘E‘ » = . AI\\* =3 ol : .
YR S725516 R(at%d?éﬁ&'& RUTZD., XIFEEYMDOBERERLEICT ) A*ﬁ/OK
Criterion BEDIREANELTIFIRS/AU. No leakage, no deterioration which Judgment [=]
may affect badly safety transportation, no distortion which may cause
unstable stacking.
BEHE

218/0K

13 Page
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. e No : UN38.3-CR2050W-TAB
m u) ih iﬂ EiEghSiiR HaFER DATE : Aug 7,2022
INNOVATOR IN ELECTRONICS . .
Test Result of UN Recommendations for Package PAGE : § of 13 Page
BRI/ PN HYER i
Bttt BALATHEERT / Tohoku Murata Manufacturing Co., Ltd.
Test Company
Fh/ T963-0531 fREE EETHTL-1 5
{EFR T . ?sa..%L..—EBIJ.IﬁEIﬁEEB?]mﬁ"Fff "F . . =55 +81-24-958-3811
Address 1-1, Shimosugishita, Takakura, Hiwada-machi, Koriyama Fukushima 963-0531 Japan Tel
HERE Bl SHERH HERES
AR/ A NEREEHHE/ HERRARY 2016/02/05~2016/02/06 HERES AB—1602—-003
Test Room Industrial Design OCTO Test Dates /Test No
HiER/ HEADE
" CR2050W-MP1/MP2 . 300 pcs
odel Name /Quantity
fERwIV 1Rk Bl EERES
n
Cell Type CR2050W Configuration Single Cell Package Location Japa
A
SR/ &R I /Packing Group Number II
Packing Group
% B2/ £iZ/Length (L) 8 /Wide (W) =< /Height (H) B & /Gross Weight (kg)
pmensions and Gross 381 mm 196 mm 155 mm 20 kg
eight
& FsRBR/Drop Test
Eﬁ%ﬁﬁxflﬁ‘/ DT-1008
Test equipment
ERERAZ ER=
SBRERAF BFES 1. 2m HERFER  /Occurrence
Test condition /Drop height
1EIHOZE T ithR [EHEZKFE(C/ Z UL V#8753 L/No Leakage, No damage liable to
ETEBGME) / The first drop test Flat on the bottom affect safety during transportation
Five (one for each drop) [2[EBD& T sk KEZIKFC/ Z UL \I#873 L/No Leakage, No damage liable to
The second drop test Flat on the top affect safety during transportation
ond LB DE T s FAlmzKFEC/ Z UL VBB U/No Leakage, No damage liable to
! 4th  |The third drop test Flat on the long side affect safety during transportation
AEEDFE T ER SRAIEmAEKE(C/ Z UL VIEB/2 U/No Leakage, No damage liable to
H The fourth drop test Flat on the short side affect safety during transportation
1 5B D& T iER d—7— (&) X/ Z UL VBB U/No Leakage, No damage liable to
D 3rd The fifth drop test On a corner affect safety during transportation
Sth st XB#|NREWIEZ (TS5 % &R/ Use the direction of carton which may have the most serious damage.
HNEBFHERUVROEE. NESHEORGIMIDBEICEHMEROREEZEN T £
HIERAE/ SRR DIHEN A O TIFIRS7RL). /On the outmost layer of the exterior HITES ém/OK
Criterion container or bag, there shall be no damage which shall badly affect safety Judgment
during transportation.
BHEREER/Stacking Test
SpEAAZ
SUBREKAF/ No SHERFEER /Occurrence
Test condition
3MDEEERBEL/ 208 1 TR - B8 - EAHRU/
Equivalent package number stacked up 3m No leakage, No distortion, No deterioration
B EES 38kg 5 R - 8 - EHRU/
Examination load calculation value No leakage, No distortion, No deterioration
S . 8 .« = Ny
AT BB/ Weight Load 60 kg g R BRIR - ERIEU/
No leakage, No distortion, No deterioration
AR (EREN S > TFRSIRW, HMRE WXOTREZERS LD
HIFEEALE/ Hib. XFZOBEZRULZD. XIGHEEMOBERZEARRECTDLDRR HITE/ ém/OK
Criterion EHNECTFRSR, No leakage, no deterioration which may affect Judgment
badly safety transportation, no distortion which may cause unstable stacking.
Ba¥IE

aH8/0OK
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ARG/ et FILATHEEVEFR/Tohoku Murata Manufacturing Co., Ltd.
Test Company
Pt/ T963-0531 fREREN LM RMBEEE T2 T 11 &5
& T965-0531 MBRETDEABETERTA F1-1 . il +81-24-958-3811
Address 1-1, Shimosugishita, Takakura, Hiwada-machi, Koriyama Fukushima 963-0531 Japan Tel
FERE Bl SR HERES
=/ A MR/ BRI/ 2016/02/04~2016/02/05 | o= AB - 1602 — 002
Test Room Industrial Design OCTO Test Dates /Test No
Heisa/ WA D
CR2050W-HCC o 300 pcs
Model Name /Quantity
fERwIV 1A%/ Bl ERES ST
CR2050W o , == Japan
Cell Type Configuration Single Cell Package Location
Ak
SRS/ R I /Packing Group Number |1
Packing Group
% - B2/ fill/Length (L) 480 /Wide (W) = </Height (H) B /Gross Weight (kg)
Dimensions and Gross 381 mm 196  mm 218 mm 22 kg
Weight
2 £
7& FilE®R/Drop Test
SREASTL (s
nﬁ%ﬁni{ﬁ/ DT-100B
Test equipment
S ERAZ HR=
SEREAT/ BEES 1. 2m SHERFESR  /Occurrence
Test condition /Drop height
1EIEOE TR EHEZKFE/ # UL ViEHE72 U/No Leakage, No damage liable to
BTEREEME) / The first drop test Flat on the bottom affect safety during transportation
Five (one for each drop) 2BIHDFE TR REZKFEC/ Z UL VIE3E72 U/No Leakage, No damage liable to
The second drop test Flat on the top affect safety during transportation
nd 3EIEHDE TR RAEZKFEC/ # UL ViEHE72 U/No Leakage, No damage liable to
4th The third drop test Flat on the long side affect safety during transportation
AEBDETHER FRRIEmEKEC/ # UL ViEHE72 U/No Leakage, No damage liable to
H The fourth drop test Flat on the short side affect safety during transportation
5EIEH D T ithR d—7— (&) x/ # UL ViEHE72 U/No Leakage, No damage liable to
QD l 3rd The fifth drop test On a corner affect safety during transportation
5th  {et BN RBFEZER T3 A ME%#ER/Use the direction of carton which may have the most serious damage.
NEBBRUROBE, HNEFFRORTIMIDBICHEROREZEZEN T X
HIERAE/ SIRVDVRBIEN A U TIFRS7R0). /On the outmost layer of the exterior HITES é*ﬁ/OK
Criterion container or bag, there shall be no damage which shall badly affect safety Judgment
during transportation.
BHEREER/Stacking Test
SHELSZ
AEREA No SHERAEER /Occurrence
Test condition
3mOEEEEE L/ 148 1 B - IR - AL/
Equivalent package number stacked up 3m No leakage, No distortion, No deterioration
R REE L/ 26kg ) B - IR - AR/
Examination load calculation value No leakage, No distortion, No deterioration
=p :tzt . (= yN
SERTIEAE/ Weight Load 40 kg g | B EHRL
No leakage, No distortion, No deterioration
At (ERENG O TERSR. HHRE. MXOREEEIBERS LD
HITEESE/ B, XFTOREZRBEIZD. XIFHEEMOBERZAREICT DRI HITE/ é*gIOK
Criterion EHNE L TIFRSIAU. No leakage, no deterioration which may affect Judgment
badly safety transportation, no distortion which may cause unstable stacking.
BES¥E
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sHBRIZ P/ = -
AERBF Bttt BALATHEERT / Tohoku Murata Manufacturing Co., Ltd.
Test Company
Fh/ T963-0531 fREE EETHTL-1 5
{EFR T . ?sa:%L..—EBlJJﬁEI%DEHB?]m?'Fff 'F . . =55 +81-24-958-3811
Address 1-1, Shimosugishita, Takakura, Hiwada-machi, Koriyama Fukushima 963-0531 Japan Tel
FHEREE M= FHERA EREE
SERE/ AT NESEREE/ B 2016/02/05~2016/02/06 HERES AB—1602—003
Test Room Industrial Design OCTO Test Dates /Test No
HiER/ HEADE
CR2050W-MP6 . 400 pcs
Model Name /Quantity
fERwIV 1Rk Bl EERES
Japan
Cell Type CR2050W Configuration Single Cell Package Location P
A
SR/ &R I /Packing Group Number II
Packing Group
% B2/ £iZ/Length (L) 8 /Wide (W) =< /Height (H) B & /Gross Weight (kg)
pmensions and Gross 381 mm 196 mm 155 mm 26 kg
eight
& FsRBR/Drop Test
Eﬁ%ﬁﬁxflﬁ‘/ DT-1008
Test equipment
SHERAT ER= .
"it%ﬁ*#/‘ _ '§-F'EJ§ 1. 2m SUERFESR  /Occurrence
Test condition /Drop height
1EIHOZE T ithR [EHEZKFE(C/ Z UL V#8753 L/No Leakage, No damage liable to
ETEBGME) / The first drop test Flat on the bottom affect safety during transportation
Five (one for each drop) [2[EBD& T sk KEZIKFC/ Z UL \I#873 L/No Leakage, No damage liable to
The second drop test Flat on the top affect safety during transportation
ond LB DE T s FAlmzKFEC/ Z UL VBB U/No Leakage, No damage liable to
! 4th  |The third drop test Flat on the long side affect safety during transportation
AEEDFE T ER SRAIEmAEKE(C/ Z UL VIEB/2 U/No Leakage, No damage liable to
H The fourth drop test Flat on the short side affect safety during transportation
1 5B D& T iER d—7— (&) X/ Z UL VBB U/No Leakage, No damage liable to
D 3rd The fifth drop test On a corner affect safety during transportation
Sth st XB#|NREWIEZ (TS5 % &R/ Use the direction of carton which may have the most serious damage.
HNEBFHERUVROEE. NESHEORGIMIDBEICEHMEROREEZEN T £
HIERAE/ SRR DIHEN A O TIFIRS7RL). /On the outmost layer of the exterior HITES ém/OK
Criterion container or bag, there shall be no damage which shall badly affect safety Judgment
during transportation.
BHEREER/Stacking Test
SpEAAZ
SUBREKAF/ No SHERFEER /Occurrence
Test condition
3MDEEERBEL/ 208 1 TR - B8 - EAHRU/
-
Equivalent package number stacked up 3m No leakage, No distortion, No deterioration
B EES 38kg 5 R - 8 - EHRU/
Examination load calculation value No leakage, No distortion, No deterioration
A . T - IS - EAHR
SRERTETERAE/Weight Load 60 kg 3 s - B8 - Ul
No leakage, No distortion, No deterioration

s mIEREN D D TFRSRN.

At BXOREMRIERS KSR

HIERAE Hib, XFEDREZRUILED. XIFEEMOBERZARLZEICTDLDO FIE/ e.*ﬁ/OK
Criterion EHNECTFRSR, No leakage, no deterioration which may affect Judgment
badly safety transportation, no distortion which may cause unstable stacking.
Ba¥IE

aH8/0OK
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RSP/ bt FEiLATEEYER i
A= TEHEEPI/Tohoku Murata Manufacturing Co., Ltd.
Test Company
PR/ T963-0531 fEBR BET 2 T11 E5
fEFR T ‘ ?E%L‘T—EBLUFEE*DBHB?]I_JIE-F*/—F‘ ‘ - Eaa/ +81-24-958-3811
Address 1-1, Shimosugishita, Takakura, Hiwada-machi, Koriyama Fukushima 963-0531 Japan Tel
H ‘n\' = E” E H ‘n" /H H ‘u =
VBRZE/ AT MW/ SBRHARS/ 2016/02/05~2016/02/06 | HEES AB — 1602 — 003
Test Room Industrial Design OCTO Test Dates /Test No
5] ES
W% Model Name | CR2050W-TAB A DE 500 pcs
/Quantity
AT 1R/ Etz)l/ 1R RS/
Japan
Cell Model Name CR2050W Configuration Single Cell Package Location P
AE S
SESRY R I /Packing Group Number II
Packing Group
T B2/ fiB/Length (L) @8 /wide (W) = </Height (H) E & /Gross Weight (kg)
L mensions and Gross 381 mm 196  mm 155 mm 32 kg
eight
Ry £
& FEE®R/Drop Test
sﬂ%ﬁﬁxﬁ( DT-1008
Test equipment
EHERAL ER=
SBREAF &R 1. 2m SHERFEER  /Occurrence
Test condition /Drop height
1EIBOE TR [KHEZKFE(C/ Z UL VI8 U/No Leakage, No damage liable to
ETEB(E) / The first drop test flat on the bottom affect safety during transportation
Five (one for each drop) |2EIEMD&ETHER KEZEIKFEC / Z UL VI#873 U/No Leakage, No damage liable to
The second drop test flat on the top affect safety during transportation
ond EBEDE TR RAEZKEC/ Z UL V#8753 U/No Leakage, No damage liable to
n
The third drop test flat on the long side affect safety during transportation
AEB & T ER FRRIEZEKFEC/ Z UL VI#873 U/No Leakage, No damage liable to
The fourth drop test flat on the short side affect safety during transportation
SEIEDE TR d—7— (&) X/ Z UL \i#873 U/No Leakage, No damage liable to
The fifth drop test on a corner affect safety during transportation
X BN RBIEEZ TS5 %Z#EIR/Use the direction of carton which may have the most serious damage.
NEBBRUORDGES. NEBFBROREIMUIDE (CEXPORZEZENT LD
HIERLE TRVDVRDAGIEN A U TIEIR 5720, /On the outmost layer of the exterior HIE/ ﬁ'*ﬁ/OK
Criterion container or bag, there shall be no damage which shall badly affect safety during Judgment
transportation.
BHERHER/Stacking Test
EHENSZ.
RUERERAF No SHBRHEER /Occurrence
Test condition
3MOIETEEREE LY 208 1 R - B8 - A7 UINo leakage, No distortion, No
Equivalent package number stacked up 3m deterioration
HERTEIEREE L/ 57kg ) R - W48 - A7 UINo leakage, No distortion, No
Examination load calculation value deterioration
SHEATIE{E/Weight Load 60 kg 3 P) E)ﬁﬂ - T=#H13 UINo leakage, No distortion, No
deterioration
AR ERRND D TSRV, SRS EXOTZR2ERIBIRD LD2E
HIEEEE/ b, XEZOREZRBEIZD., XISEEYOBERERNZEICT DKIDREH HITE/ ﬁ'#ﬁ/OK
Criterion HEU TIFRSIR0. No leakage, no deterioration which may affect badly Judgment
safety transportation, no distortion which may cause unstable stacking.
REHE
atg
=1a/0OK
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SRERGFN

B Stt RALATHE/EFT / Tohoku Murata Manufacturing Co., Ltd.
Test Company

fEFR/ T963-0531 BB RN LMBMABRAMSE T4 T1-1 A/ +81-24-958-3811
Address 1-1, Shimosugishita, Takakura, Hiwada-machi, Koriyama Fukushima 963-0531 Japan Tel
HERE Bl FLERE EREE
R A2 I\E%(K) .Hﬂﬁ ! AERHAR 2020.02.12~2020.02.15 :I, AB-2001-001
Test Room Industrial Design OCTO Test Dates =/Test
EF)L4l HHEBADE
" CR2050W-TAB . 1500 pcs

odel Name /Quantity
LI 1Ehk/ Bl R Byttt

CR2050W o . = Japan

Cell Type Configuration Single Cell Package Location

AE s
SRS/ R 1 /Packing Group Number I
Packing Group
Tk - B2/ Fill/Length (L) S /Wide (W) = </Height (H) B /Gross Weight (kg)
\?Jgggf'ons and Gross 586 mm 392 mm 155 mm 9.9 kg

& F5BR/Drop Test

%ﬁ%ﬁ%&“ﬂﬁ( DT-1008
Test equipment
SBREA/ BFES 1. 2m SHERFEER  /Occurrence
Test condition /Drop height
1EIHOE T iR [EHEZKFE(C/ Z UL V#8732 U/No Leakage, No damage liable to affect
ETEZGEM) / The first drop test Flat on the bottom safety during transportation
Five (one for each drop) |2EIEMDE T HER KEZEKFIC ] Z UL V#8732 U/No Leakage, No damage liable to affect
The second drop test flat on the top safety during transportation
2nd LB mE TR RRAIEZEKEC & UL ViE3872 U/No Leakage, No damage liable to affect
4th 1 7he third drop test flat on the long side safety during transportation
H AEIEDFE T ER sflEZKF(C/ Z UL VBB U/No Leakage, No damage liable to affect
) The fourth drop test flat on the short side safety during transportation
| 3rd SEIEDE T ek d—7— (&) x/ Z UL VIEIB72 U/No Leakage, No damage liable to affect
5th The fifth drop test on a corner safety during transportation
st XBEW|NREWIEZ 2T D5 E%ZEIR/Use the direction of carton which may have the most serious damage.
NEBBRORDES. NEFBORTIMUIDE [CEXFORZEZEN
TR/ T LIRVDRBDBIENE U TIFIR S0\, /On the outmost layer of the HITE/ é*G/OK
Criterion exterior container or bag, there shall be no damage which shall badly Judgment
affect safety during transportation.

BHERHEER/Stacking Test

EHERST
"it'%ﬁ*#/_ _ No SRERTESE /Occurrence
Test condition
3MOBERSE L/ 0B 1 R - A - EHRU/
Equivalent package number stacked up 3m No leakage, No distortion, No deterioration
R EESE T 190kg ) R - A - BEHRU/
Examination load calculation value No leakage, No distortion, No deterioration
= . . 5::5 . :=' .= 7—\
AT BB/ Weight Load 190 kg 3 |[MR- R EHBU
No leakage, No distortion, No deterioration
AtmEREN G D TSRV, HftmE. BXOREHZEERD L
. ‘7—\/\ . = )‘E‘ N = . AI\\* =3 ot : I
YR 3571325518 R(at%d‘béﬁf;& RUTZD., XIFEEYMDOBERERLEICT ) A*ﬁ/OK
Criterion BEDIREANELTIFIRS/AU. No leakage, no deterioration which Judgment [=]
may affect badly safety transportation, no distortion which may cause
unstable stacking.
BEHE
(=Li
=18/0K
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